
 

  

 

 

 

 

 

Meeting of the Board 

21 – 24 October 2024 

Songdo, Incheon, Republic of Korea 

Provisional agenda item 10 

GCF/B.40/02/Add.13 

30 September 2024 

Consideration of funding proposals – 
Addendum XIII 
Funding proposal package for FP251 

 

Summary  

This addendum contains the following seven parts: 

a) A funding proposal titled "Barbados Climate Resilient South Coast Water 

Reclamation Project (SCWRP)"; 

b) No-objection letter issued by the national designated authority(ies) or focal 

point(s);  

c) Environmental and social report(s) disclosure 

d) Secretariat’s assessment;  

e) Independent Technical Advisory Panel’s assessment;  

f) Response from the accredited entity to the independent Technical Advisory Panel's 
[...]
resilience impacts. These will be measured by installing a smart flow meter at the outlet of the SCWRRF.  

Analysis of water samples will provide the information on reclaimed water quality (parameters include total 

suspended solids (TSS); Biological Oxygen Demand (BOD); Total Nitrogen; Total Phosphorus (as needed); 

Total Coliform; Fats, Oil and Grease (GOG); and Total Dissolved Solids (TDS)) and results will be monitored 

to ensure compliance with stipulated effluent quality standards. These water quality standards are provided in 

the annex.  

Output 4.4.  BWA's planning and monitoring platform designed, integrated, and implemented 

Activity 4.4.1:  Systems design, integration, and implementation of planning and monitoring 

platform for BWA 

Output 4.5.  Public awareness and stakeholder engagement plan designed/upgraded and implemented 

Activity 4.5.1:   Design and implementation of awareness campaigns on water use and water 

conservation 

Output 4.6.  Government Analytical Services (GAS) laboratory capacity strengthened 

Activity 4.6.1:  Assessment of laboratory capacities of Government Analytical Service (GAS) and 

development of action plan  

Activity 4.6.2: Action Plan for the provision of equipment, supplies and training to GAS implemented     

Output 4.7. BADMC's Farmers Empowerment and Enfranchisement Drive (FEED) Program 

strengthened    

Activity 4.7.1: Assessment on technical support capacities of BADMC on sustainable agricultural 

practices and irrigation for small farmers 

Activity 4.7.2: Implementation of technical support action plan on sustainable agricultural practices 

(water use and conservation), extension, training 

Project administration, evaluations, external audits and other costs ($3.15 Million). This component will 

finance project management expenses including, support for project execution (PEU) dedicated staff, audits, 

project monitoring and evaluation, communication, and supervision and implementation of an Environmental 

and Social Management Plan (ESMP). The component will also finance construction supervision services for 

the water reclamation infrastructure works. 

Contingency resources ($6.35 Million). This component will finance unanticipated costs arising from risks 

factors during construction of the new SCWRRF, upgrades to the SCSTP and construction of the aquifer 

recharge infrastructure. 

The project's implementation period spans 5 years, encompassing the construction of the plant, pipelines, and 

associated components. 

Analysis of Alternatives 



B 
 GREEN CLIMATE FUND FUNDING PROPOSAL V.3.0 | PAGE 21 

 

 

 
19 BWA (2020). https://barbadoswaterauthority.com/virtual-townhall-meeting-south-coast-water-reclamation-project/ 

As part of the prefeasibility study for the SCSTP Upgrading (BWA, 2020)19 four screening-level options were 

selected for the end uses of reclaimed water, and these options are described below. 

• Scenario A which includes the following end uses: Potable aquifer recharge in St. Philip Aquifer; 

Unrestricted agricultural food crop irrigation at River Plantation, Sandford/Mapps, and Golden Grove 

areas in St. Philip; 

• Scenario A1 which includes the following end uses: Non-potable aquifer recharged in Christ Church 

Aquifer; Unrestricted agricultural food crop irrigation at River Plantation, Sandford/Mapps, and Golden 

Grove areas in St. Philip; 

• Scenario B which includes the following end uses: Non-potable aquifer recharged in Christ Church 

Aquifer; Unrestricted agricultural food crop irrigation at Gibbons Boggs, Fairy Valley and Fairview 

areas; 

• Scenario C which includes the following end uses: Potable aquifer recharge in St. Michael Aquifer; 

Unrestricted agricultural food crop irrigation at St. George Valley. 

A triple bottom line (TBL) analysis for potential impacts of water reclamation on the region was used to select 

the scenario that best suits the goals of the project. The following factors were considered: Public Health 

Risk/Regulatory Compliance; Economic Boost/Food Security; Potential Impacts to Marine Environment; 

Potential Impacts to Groundwater Resources; Relative Operation and Maintenance Costs; Relative Capital 

Costs of Treatment Facility Upgrades. 

The Figure below shows the summary of the TBL Analysis, and the scores obtained by the scenarios for the 

different factors considered. According to these scores scenario A1 was selected as the preferred water 

reclamation option. Scenario A1 consists of non-potable water reclamation involving the use of reclaimed 

water for agricultural food crop irrigation in the River Plantation area and for non-potable aquifer recharge in 

the Christ Church aquifer. 



B 
 GREEN CLIMATE FUND FUNDING PROPOSAL V.3.0 | PAGE 22 

 

 

 

Water Reclamation Treatment Approaches 

Considering the reclaimed water destinations, diverse approaches along the different stages of treatment were 

compared in the study, and the best one was chosen for each stage. The following table shows conclusions 

for the different stages: 

Stage  Considerations 

Headworks 

• The existing headworks facility is suitable for rehabilitation and can potentially be retrofitted with new 

process equipment where needed. 

• It would be less expensive to retrofit the existing facility and replace the medium screening with 6 mm 

bar screens. If a conventional activated sludge (CAS) process is selected for the secondary process 

(below), then the fine screening will not be required and can be removed from the treatment train. 

• A new lift station will need to be constructed to pump the screened wastewater to secondary treatment. 

The size of the lift station is expected to be approximately 5 m x 3 m. 

• Additional changes: replacing the screens, retrofitting the grit system, new engineered odor control 

system, new air conditioning system, and the screenings from the headworks will be stored in a new 

enclosed container ventilated to odor control. 

Secondary Treatment Comparison 

The comparison of the four-stage Bardenpho conventional activated sludge with a membrane bioreactors 

system allowed to conclude that the first is best for this case because among other things, it has a long 

track record; it is simple to operate; it is consistent with other treatment plants in Barbados (commonality 

in training and parts); it has low operational cost; its ability to consistently meet < 5 mg/L TN. 

Filtration 

The comparison between Disk Filtration; Granular Media Filtration; and Low-Pressure Membrane 

Filtration allowed to conclude that a disk filtration process would be the chosen technology. It is the 

solution that implies the lowest capital cost, the lowest energy cost and the lower pumping and storage 

needs. 

Disinfection 

Pathogen removal/ inactivation is a foremost requirement for any water reclamation project, and it may 

be done through chlorination or UV disinfection. The comparison between both technologies allowed to 

conclude that UV disinfection is the best solution. However, chlorination (i.e., chlorine residual) should 

be used for maintaining the pipelines and injection wells. 

Side Stream Salinity Reduction 

Options 

The comparison between Reverse Osmosis (RO) and Electrodialysis Reversal (EDR) showed that RO 

is the best solution for the non-potable water reclamation scenarios. 



B 
 GREEN CLIMATE FUND FUNDING PROPOSAL V.3.0 | PAGE 23 

 

 

 
20 This includes all the improvements in the plant: refurbishment of the existing SCSTP and new SCWRP to provide secondary and tertiary 
treatment. 

Solids and Residuals Handlin 

Thickening – dissolved air flotation is the technology recommended because its ability to handle solids 

limitation, and therefore is suitable for high flow, and low concentration of mixed liquor wasting. 

• Digestion – Two 13-meter digesters will be required. 

• Dewatering – Dewatering of digested solids will be accomplished using drying beds. It is estimated that 

the plant will require a sludge bed area of approximately 75 m x 75 m. 

 

Sizing 

The new treatment system was designed based on an average dry weather flow (ADWF) of 9,000 m³/day, 

which matches the current average daily capacity of the SCSTP, also at 9,000 m³/day. The sizing of the plant 

considers both existing flows as well as future flows. Existing flow rate data indicate an average daily flow rate 

of around 6,000 m3/day, but this does not account for peak weather flows, which can be as high as 16,000 

m3/day. These flow rates were, however, measured during the Covid-19 pandemic and do not account for 

flows associated with a typical high tourist season. Additionally, the BWA has indicated plans for expansion 

of the sewerage network (starting with an expansion of 300 connections in the near future). 

Process Flow Diagram of Preliminary Design 

This section describes the process flow diagram for the new plant20, necessary for Scenario A1, as outlined 

in the prefeasibility study. 

The diagram below (Figure 1) is a simplified schematic of the entire system showing broad system 

components (detailed process flow diagrams for the plant and conceptual site layout are provided separately 

in Figure 2). 

 

Figure 1. simplified schematic of the entire South Coast Sewage Treatment System. 

The influent flow (2000 households currently connected to SCSTP will be received by the headworks and 

conveyed to the lift station after undergoing screening and grit removal. From the lift station, the flow will be 

pumped to the channel upstream of the CAS (Conventional Activated Sludge) systems (two operating in 

parallel), where the flow from the headworks and the Return Activated Sludge (RAS) will be combined before 

entering the CAS system. Treatment through CAS will remove a portion of the carbon and nitrogen present in 

the wastewater. 

From the CAS, water will flow by gravity to the secondary clarifiers. The secondary clarifiers will remove a 

large portion of the solids formed during the biological treatment. Through a dedicated pump station, the 

secondary clarifier underflow will be recirculated to the CAS as RAS. The waste activated sludge will be 

diverted to a dissolved air flotation (DAF) thickener, and after thickening to the aerobic digester. The sludge 

from the aerobic digester will be pumped to the drying beds and, after drying, it will be collected for off-site 

disposal. 



B 
 GREEN CLIMATE FUND FUNDING PROPOSAL V.3.0 | PAGE 24 

 

 

 
21 To be implemented through parallel financing. 

The effluent from the secondary clarifier will be conveyed by gravity to tertiary disk filters or diverted to the 

marine outfall when the flow exceeds 18,000 m3/day. The tertiary filters will remove residual solids from the 

secondary clarifier. 

The effluent from the disk filters will flow by gravity to the UV system. The UV system will provide disinfection 

by inactivating pathogens. Downstream of the UV system, the disinfected water will be collected in an 

underground basin that will function as a wet well for pumps that will feed the advanced water treatment (AWT) 

facility. Excess water will discharge to the marine outfall. There will also be the option to feed a storage tank 

when flows to the treatment plant are low. 

A side stream will be treated through reverse osmosis (RO) to meet the 450 mg/L TDS limit for the product 

water (Figure 2). UV-treated water will be first pumped through a strainer and then through the microfiltration 

(MF) or ultrafiltration (UF) skids. This treatment will remove fine particulates before RO. After MF/UF treatment, 

the flow will be collected in an MF/UF break tank that will provide a point for hydraulic control and simplify 

controls to feed the RO system. From the MF/UF break tank, water will be pumped through the RO cartridges. 

The cartridges protect the RO from fine particulate and biological growth that may have developed in the pipes 

feeding the RO. If needed, RO pre-treatment chemicals, such as sulfuric acids and antiscalants, will be added 

(an inline static mixer should be provided). A small dose of chloramines is also recommended to limit biological 

growth in the piping feeding the RO. After the addition of pre-treatment chemicals, the flow will be pumped 

through another set of high-pressure pumps to the RO skids. In this case, the objective of the RO treatment 

is the removal of salts. The rejected brine from the RO will be conveyed to the marine outfall. The chemical 

stabilization of RO permeate may not be required. If any chemical stabilization is required, passing a side 

stream of the RO-treated water through a calcite bed for remineralization should be sufficient. In the end, RO 

permeate, and UV-treated water will be blended in the pipe (using a static mixer) in approximated 3 RO / 2 

UV ratio (assuming 1000 mg/L TDS in the UV-treated water). Sodium hypochlorite to provide residual 

disinfection should also be added at this stage. The blended water will be collected in a storage tank that will 

function as a wet well for the pumps feeding the non-potable aquifer recharge and irrigation pipeline. 

The marine outfall associated with the SCSTP21 will discharge into the sea: 

• Effluent from the secondary clarifier when the flow exceeds 18,000 m3/d; 

• Excess disinfected water (with tertiary treatment) if a storage tank for this water is not foreseen in the 

project (< 12,000 m3/d); and 

• Rejected brine from the RO (900 m3/d). 

Water for irrigation and for aquifer recharge (reclaimed water) will result from part of the excess disinfected 

water (with tertiary treatment) diluted with RO treated water to reduce the TDS concentration to meet the 

proposed Barbados irrigation water quality standard. 

The recharge will occur during the 4 months of rainy season per year, when there is less demand for water 

for irrigation. The other 8 months per year the water will be used for irrigation purposes. Replacement of the 

potable water customarily used for agricultural irrigation in the Silver Hill and Gibbon’s Boggs area with the 

reclaimed water from the new SCWRRF, will allow for the unused potable water to be available for 

redistribution to potable water customers within the surrounding districts, if needed. 



B 
 GREEN CLIMATE FUND FUNDING PROPOSAL V.3.0 | PAGE 25 

 

 

 

Figure 2. the process flow diagram for the new SCSTP. 

Regarding sludge handling, the steps undertaken to ensure effective handling and treatment include Dissolved 

Air Flotation (DAF) thickening, which facilitates the separation of solids from liquid components through the 

introduction of air bubbles. Following this, aerobic digestion is employed to break down organic matter within 

the sludge through the action of microorganisms in an oxygen-rich environment. 

Subsequently, screw press dewatering is utilized to further concentrate the sludge by mechanically squeezing 

out excess water. Finally, solar drying beds are employed as a natural and sustainable method for the further 

reduction of moisture content in the sludge, utilizing solar energy to facilitate evaporation. 

These combined processes aim to meet regulatory standards by achieving Class B solids, ensuring that the 

treated sludge is suitable for safe disposal. Nonetheless, relying on landfill dumping as a permanent solution 

is not viable. Utilizing the sludge for agricultural purposes emerges as the most favorable option. This aspect 

will undergo evaluation in the future, as part of the sludge strategy and a roadmap for its implementation (see 

section B.4). 

 

Figure 3. Proposed sludge handling. 

B.4. Implementation arrangements (max. 1500 words, approximately 3 pages plus diagrams) 

The GCF and the AE will enter into a Funding Activity Agreement (FAA) based on the terms and conditions 

set out in the Term Sheet of the Project. As provided in the Accreditation Master Agreement (AMA), the FAA 

will establish the requirements for the transfer, administration and use of GCF Proceeds for the financing of 



B 
 GREEN CLIMATE FUND FUNDING PROPOSAL V.3.0 | PAGE 26 

 

 

the Program. The AE will be solely responsible for the management and administration of GCF Proceeds in 

accordance with its policies, procedures and practices, and following the provisions set forth in the AMA and 

the FAA. In this context, AE will provide management, monitoring and supervisory mechanisms to maintain a 

transparent and effective administration of the Program. 

The IDB, in its capacity as the AE, will execute Subsidiary Agreements pursuant to the terms and conditions 
of the FAA, once the Project is approved by the IDB Board of Executive Directors. The Subsidiary Agreements 
will establish the applicable framework and conditions for the execution of the Program. This includes outlining 
the roles and responsibilities for each party in the delivery of the proposed activities, including implementation 
and financial conditions, fiduciary standards, Program schedule, dispute resolution, among other terms.  

In this sense, two Subsidiary Agreements will be signed between the IDB and the Ministry of Finance and 
Economic Investments (MFEI) as representative of the Government of Barbados. The GCF Proceeds will be 
provided by the Government of Barbados to BWA. No additional execution arrangement is anticipated as BWA 
is a statutory body of the Government of Barbados. 

Considering that the Program includes both reimbursable and non-reimbursable elements, two Subsidiary 
Agreements will be signed with the EE, as follows: 

• Sovereign investment loan contract, corresponding to the reimbursable element of the financing of the 
Project. The parties of such sovereign investment loan contract will be the AE and the EE, the 
Government of Barbados (MFEI through BWA). 

• Investment Grant Agreement, corresponding to the non-reimbursable element of the financing of the 
Project. The parties of such Investment Grant Agreement will be the AE and the EE, the Government 
of Barbados (MFEI through BWA). 

 

The Borrower will be the Government of Barbados. For the purposes of this Project, the Executing Entity is 

the Government of Barbados, through the Barbados Water Authority (BWA). The Barbados Water Authority 

(BWA) is a Statutory Body established by an act of Legislature on 8th October, 1980 to replace the Waterworks 

Department of Government. BWA is a fully-owned entity of the Government of Barbados; the government of 

Barbados does not require the signature of a “subsidiary agreement”, or any similar agreement, to provide 

funds to BWA from this Project.  A Project Executing Unit (PEU) will be established in the Project Management 

Office of the Barbados Water Authority (PMO). The Project Management Office under the Office of the CEO 

is mainly responsible for managing all of BWA's investment programs and projects financed by international 

funding Institutions including coordination, management, administration, financial management, procurement 

and planning and monitoring.  It, however, discharges its responsibilities in direct coordination/collaboration 

with the Company's central departments, including, among others, the Engineering Department, the Finance 

Department, and the Human Resource Management and Development Department. The PEU will provide 

dedicated management, engineering/technical, administrative, financial, planning, and monitoring and control 

capacities to the Project, in direct coordination and collaboration with/to BWA personnel of the PMO and as 

means to permeate Project execution throughout the Company’s organizational structure.  In addition, a 

Project Steering Committee will be established. The PMO will detail the governance structure, the institutions, 

and procedures of the PSC. 

Project Execution Unit.  Project implementation will be the responsibility of the PEU in direct coordination with 

the BWA PMO.  The PEU will be responsible for:  (a) acting as focal point with the Bank; (b) conducting the 